


PEM Limit
3 3

\PEM Limit Footwall

| Access Drift |

Base of OHDAF Stopes

Projection: N/A FIGURE 5.5-3

Creator: CDC TYPICAL CROSS SECTION OF THE OVERHAND DRIFT-AND-FILL MINING METHOD

Date: 09/01/2011  Scale: Kiggavik A

File: .

Data Sources: Areva Resources Canada inc. ENVIRONMENTAL IMPACT STATEMENT Project AREVA
VOLUME 2

AREVA Resources Canada Inc - P.O. Box 9204 - 817 - 45th Street West - Saskatoon, SK - S7K 3X5







5.5.3.2 Mine Design

The complete mine design is shown in Figure 5.5-4 which shows the portal access on surface (165
mASL) and the main decline that extends down 210 m to a main access near the top of the ore zone
(-45 mASL). The mine design is shown with the local geology in Figure 5.5-5 (longitudinal section
[...]







9.5.2 Management of Contact Water
Key components of Kiggavik site drainage management include:

e containment of all drainage that has contacted the site;

¢ treatment of drainage as required;

e storage and recycling of drainage to mill processes where practicable; and
e contingency storage through site design.

Contact water is defined as any water that may have been physically or chemically affected by site
activities. Consistent with the philosophy to divert clean surface drainage prior to contact with the
site, this definition does not include freshwater diversion around site infrastructure which will be
accomplished using freshwater diversion channels. Contact water includes site drainage, Type 1/ 2
mine rock drainage, and mine water. It has been assumed that all site drainage, which includes
drainage from the mill terrace, ore pad, and Type 3 mine rock pad, will either be recycled to the mill
or pumped to the WTP. Mine water will also be either recycled or treated.

Drainage from the Type 1/ 2 mine rock pile will be stored in the purpose-built water storage facility or
treated passively in unlined sedimentation ponds and released to the environment. The Type 1/ 2
waste rock piles are operational areas as defined by the federal Metal Mining Effluent Regulations;
therefore, the monitoring methods, volumes, parameters tested, and QA/QC will meet the
requirements of the Metal Mining Effluent Regulations. A contingency for discharge that does not
meet MMER requirements would be to curtail discharge, and direct the Type 1 / 2 waste rock pile
runoff to the site water treatment plant.

The monitoring locations, methods, volumes, parameters tested, QA/QC, and statistical rationale for
monitoring contact water upstream of the water treatment plants will be determined by the project
metallurgy department to ensure monitoring program requirements meet the objectives established
for process control at each site. At each Final Point of Discharge, the monitoring methods, volumes,
parameters tested, and QA/QC will meet the requirements of the Metal Mining Effluent Regulations.

9.5.2.1 Site Drainage

Site drainage will include runoff that contacts the mill terrace, ore pad, and Type 3 mine rock pad.
This water will be contained using lined pads and ditches and collected in lined sedimentation ponds.
Where practicable, this water will be pumped to the water storage pit for storage and use in the mill.
Any non-recyclable water will be pumped to the WTP for treatment prior to discharge. Any pond
sludges collected from the cleaning of the sedimentation ponds will be fed to the tailings
neutralization circuit for treatment and ultimate disposal in the TMF. Figure 4.4-1 presents the pond
locations.

AREVA Resources Canada Inc. Tier 2 Volume 2
Kiggavik Project FEIS Page 9-21 Project Description and Assessment Basis
September 2014 Section 9: Water Management



9.5.2.2 Drainage Around Permanent Mine Rock Piles

Part of the runoff management strategy within the site boundary consists of the construction of
unlined drainage channels around the mine rock piles to collect runoff water for passive treatment in
unlined sedimentation ponds to reduce potential suspended sediment loads prior to releasing flow to
the natural receiving drainages. Runoff conveyance channels have been designed to manage the
PMP, and lesser precipitation events, using the same methods as the freshwater diversion channels
(Section 9.4). In most cases the pile exterior will form one side of the channel while a berm will
constrain the flow within the desired alignments. Where topography dictates, channels may need to
be excavated over some sections. These channels will drain according to topographic controls and
discharge to unlined sedimentation ponds. Outflow from the sedimentation ponds will be to natural
channel flow pathways or existing channels, with the exception of the north pile at the Kiggavik site,
which will drain to the east freshwater diversion channel. Where channels encounter roadways,
culverts will be used to facilitate cross-drainage.

9.5.2.3 Mine Water

At the Kiggavik site, mine water will consist of direct precipitation and limited groundwater inflows
entering the East Zone, Centre Zone and Main Zone open pits. During mining and TMF preparation,
this water will be collected in pit sumps and pumped either to the WTP for treatment or to the water
storage pit for recycling to the mill. Once the pit has been transformed to a tailings management
facility, this water will contribute to the total volume of tailings reclaim water, which is pumped to the
WTP.

9.5.2.4 Water Storage Pit

Construction and operation of a water storage pit is proposed as a means of managing spring
freshet. This pit will be located to reduce pumping distances to the mill, to take advantage of
gradients and to provide contingency containment in case of failure of the primary site containment
structures. During normal operation, recyclable water will be diverted to this pit for storage prior to
use in the mill.

Water from the north Type 1 / 2 mine rock pile may be diverted directly to this pit using diversion
channels. All other sources will be pumped to the pit as needed. The design storage volume of the
pit is 350,000 m®. Preparation of the pit includes placement of a pump and access. The level of the
water is expected to be maintained approximately 5 m below the pit crest.

AREVA Resources Canada Inc. Tier 2 Volume 2
Kiggavik Project FEIS Page 9-22 Project Description and Assessment Basis
September 2014 Section 9: Water Management



9.5.3 Water Treatment during Operations
Water to be treated at Kiggavik during the operational phase includes:

e open pit mine water;

e sjte drainage;

e reclaim water from the tailings management facilities;
e water from the mine shop / wash bay

¢ tailings thickener overflow; and

e domestic wastewater.

9.5.3.1 Water Treatment Options Considered

The following options were considered for the treatment of mill and site run-off water at the Kiggavik
site.

e operation of the chemical treatment portion and discharge during the summer only with
RO reject stored in an open pit during the winter;

e chemical treatment;

¢ two-stage reverse osmosis, concentration of RO reject in an evaporator, brine storage in
an open pit;

e single stage reverse osmosis with chemical treatment of the RO reject;

e softening pre-treatment, followed by reverse osmosis with chemical treatment of the RO
reject;

e returning a portion of the RO reject to tailings neutralization; and,

e ion exchange of the chemical water treatment plant effluent for additional Cd and/or Se
removal.

9.5.3.2 Water Treatment Process

This section describes a base case water treatment option meeting the discharge criteria. It is
anticipated that this option will be optimized as a result of on-going tests and studies. The design will
be updated at the time of licensing application.

The process consists of a single reverse osmosis (RO) stage and a chemical precipitation stage. The
RO stage is preceded by a simple chemical precipitation/flocculation and ultra-filtration pre-
treatment. The chemical precipitation stage, for the RO reject, is a 3-stage treatment process for
precipitation of metals. Permeate from the RO system will be recycled to the mill for reuse or
combined with the chemical WTP effluent for discharge. A process block diagram is shown in Figure
9.5-2.

AREVA Resources Canada Inc. Tier 2 Volume 2
Kiggavik Project FEIS Page 9-23 Project Description and Assessment Basis
September 2014 Section 9: Water Management



Pre-treatment

The reclaim water from the TMF, tailings thickener overflow, and runoff enter the precipitation tank
via separate pipelines. This first treatment stage removes most of the total suspended solids (TSS).
If heavy metal removal is required to precipitate heavy metals, lime is added at a pH of 10-11.
Coagulant such as ferric sulphate may be added. The water flows into two reaction tanks, promoting
the completion of the chemical reaction and the formation of crystalline solids (flocs). A clarifier is
used to promote the flocs/water separation and ensures a turbidity of the clarifier overflow less than
10 NTU. Polymer is dosed before the clarifier in order to improve the conglomeration of the
suspended flocs and thus to enhance the settling rate of flocs in the clarifier. The clarifier underflow
(U/F) sludge will be extracted and returned to the mill tailings neutralization circuit. The pH of the
clarifier overflow is adjusted with sulphuric acid in a pH adjustment tank to reduce the pH of the water
to a pH of 8 — 9 prior to ultrafiltration.

A softening stage may be added to the pre-treatment if additional sulphate removal is deemed
necessary.

AREVA Resources Canada Inc. Tier 2 Volume 2
Kiggavik Project FEIS Page 9-24 Project Description and Assessment Basis
September 2014 Section 9: Water Management



Kiggavik WTP — Average Flows

Lime Fe2(S04)3s  Polymer

H2S04

Antiscalant

1850m3/d
4650m3/d

0T I

1]

— UF M— V
5150m3/d Feed \ 4 > > 1]
Reservoir : : : Reservoir
Backwash
2800m3/d
Lime Fe(s04; Polymer BaClz H28O4Fex(s0s:  Polymer FeSO,Lime  Polymer
v v —L-| Vv
—
P P
0+ 11 415

N 2700m3/d

600m3/d
1850m3/d

\ 4 L

| Tailings Mill [€esorsa Fresh water
Neut.

A

2700m3/d

e

om3/d

[N

A

Note 1: UF = Ultrafiltration, RO = Reverse Osmosis Discharge <

Note 2: Flows may not add up due to reagent addition,
accumulation of water in the TMF and mill water usage

Monitoring

ponds

Projection: N/A

Creator: CDC

Date: 09/01/2011 Scale:

File:

Data Sources: Areva Resources Canada Inc.

FIGURE 9.5.2
KIGGAVIK WATER TREATMENT PLANT BLOCK DIAGRAM

ENVIRONMENTAL IMPACT STATEMENT
VOLUME 2

Kiggavik A
Project AREVA

AREVA Resources Canada Inc - P.O. Box 9204 - 817 - 45th Street West - Saskatoon, SK - S7K 3X5







Filtration

The pH adjusted water will be filtered to remove any residual suspended solids and maintain the Silt
Density Index (SDI) to a level which minimizes RO membrane fouling. The method of filtration is
currently envisioned to be ultrafiltration (UF), which is described below, although other suitable
filtration technologies such as multimedia filtration may be used.

The clarified water from the pH adjustment tank discharges to the UF trains by a low pressure feed
pump. The filtrate from the UF flows into the RO buffer reservoir. A portion of this filtrate will be used
for backwash of UF membranes.

Regular backwash (normally every hour) of the UF units is required because the permeability of the
membranes declines due to solids build-up on the membranes. The backwash is not always 100%
effective and after a certain period, the trans-membrane pressure (TMP) will increase. When the
TMP reaches a design limit (e.g. 2 bars), a chemical cleaning in place (CIP) step will be required,
followed by a regular backwash.

The wastewater of backwash will be returned to the plant feed.
Reverse Osmosis (RO) System

The filtrate from the UF stage feeds the RO system via high pressure pumps. Acid is added to the
RO permeate as required for pH adjustment to approximately 7. The RO is a single-stage RO with a
design recovery of 40%. The RO recovery was set at 40% based on a conservative estimate of the
expected feed water quality to the RO. The RO feed water quality is expected to be saturated with
gypsum in solution. In order to operate above the solubility limit, antiscalant is added to the RO feed.
This is effective in reducing the scaling, however, there are limitations with the amount of total
dissolved solids which can be present in the RO reject. Based on operational experience, and RO
modelling software, the maximum recovery with the projected feed water quality was 43%. To be
conservative, a recovery of 40% was selected. The estimated metals rejection is 99%. The RO
system is anticipated to produce approximately 1,900 m*d of RO permeate, which contains low
levels of dissolved solids. Permeate from the RO system is forwarded to a storage tank for use as
reagent make-up water in the water treatment plant, recycled to the mill for reuse or discharged. The
RO system will be monitored for feed and discharge pressures to provide an indication of the
membrane performance. The permeate will be monitored for conductivity and pH, which may provide
a preliminary indication of permeate quality. Any permeate which is deemed unsuitable for discharge
due to off-spec pH or suspected contamination will be recycled. An autosampler will be in place on
the permeate discharge line to collect a 12 hour composite sample for analysis. Reject from the RO
will be treated by the chemical water treatment plant..

AREVA Resources Canada Inc. Tier 2 Volume 2
Kiggavik Project FEIS Page 9-27 Project Description and Assessment Basis
September 2014 Section 9: Water Management



The RO portion of the WTP will be composed of multiple RO skids. The RO system will be designed
so that it can operate at full capacity with one skid offline. The RO system will be cleaned one skid at
a time. This skid will be taken offline and disconnected from the WTP process during cleaning. This
will allow the WTP to continue operating at its normal capacity when one skid is being cleaned.

The RO membranes will be cleaned periodically (approximately once every 3 months) as required
using a Clean in Place (CIP) step. During the CIP step, the RO skid will be isolated to prevent
cleaning solution from mixing with the permeate and reject. Cleaning solution will be circulated to the
membranes to remove any scaling or other material that has accumulated on the membranes. The
cleaning waste will be either sent to the tailings neutralization circuit or to chemical treatment.

3-Stage Chemical Precipitation

The chemical precipitation process is designed to precipitate heavy metals, with 3 treatment stages
as follows:

e high pH precipitation stage to precipitate nickel, uranium and others metals at a high pH
(10 — 11) condition;

e low pH precipitation stage to precipitate radium, arsenic, molybdenum, selenium and
other metals at a low pH (4-5); and,

e neutral pH stage to ensure the concentration of radium, arsenic and molybdenum in the
final discharge, as well as the water pH, are in compliance with the discharge limits.

Each stage consists of reagent addition, two reaction tanks, with a minimum retention time of 40
minutes each and 1 clarifier. A retention time of 40 minutes was chosen for the reaction tanks to
ensure sufficient time for metals precipitation. The third stage has only one reaction tank since this
stage is mainly for pH adjustment.

The first stage of chemical treatment involves the precipitation of heavy metals at an elevated pH.
The feed streams enter the first of two mechanically agitated reaction tanks. Lime slurry is added to
the tanks to raise the pH to approximately 10 — 11 for precipitation of heavy metals. The overflow
from the first tank enters the second tank. The second reaction tank overflows to the high pH clarifier.
The clarifier separates the solid precipitates from the partially treated water. Flocculant is added to
the clarifier to aid in solid/liquid separation. The underflow from the clarifier is pumped to the
combined sludge tank.

Overflow from the hydroxide precipitation clarifier reports to the first of two low pH reaction tanks.
Overflow from the first tank enters the second tank. Overflow from the second tank enters the third
tank. Barium chloride is added to the first two reaction tanks to precipitate radium. Sulphuric acid is
added to the first and second reaction tank to reduce the pH to approximately 4 — 5. Ferric sulphate
is added to the second reaction tank to precipitate As, Mo, Se and other transition metals. The

AREVA Resources Canada Inc. Tier 2 Volume 2
Kiggavik Project FEIS Page 9-28 Project Description and Assessment Basis
September 2014 Section 9: Water Management



overflow from the second reaction tank reports to the neutral pH clarifier. The clarifier separates the